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MILL TEST CERTIFICATE

Feus .
yrder No. 1E191100250
,Hm 4 ; 1HOT ROLLED STEEL PLATE L2 AL TAJAX WE.\J‘_ we 1 20200205-PS-002-008
;ommodity Customer Certificate No.
I3 : ASTM A572-50/A709-50 T2 pUFERcOS.A. ey 12020-02-05
ipecification Contractor Date of Issue
elEAE BlatM R Rl Unt
) - ) s Tersle Tes! Chemical Gomposiion(%) e AR
R 28 | oy | HReE | mmes |G _ :
BTyt Quanlty| (ig) | HeatNo- | Prodthe. 181 v | 15 | & [welm | w|wle|c|s|m|r|s|a|nm|a|[m|w|n]|yv &
(N (%) | (%) | (s8) | (%) Md m 4 3 3 4 4 2123 2]|3]|]3]3]|3
25.4 x2438x 12192 1 5926 | R35780 FC16687904 T]4143]|560.2| 24 U L |1663] 343 |1344(128| 42 | 2 | 10| 8| O | 19| 2 | 17| 38
P |1,605 345 |1340({ 131 | 38 | 2 | 10| 78| O | 19| 2 | 17 | 39
25.4 x2438x 12192 1 5926 | R35780 FC16720701 T]4H43]5602] 24 u L |1663] 343 [1344[ 128| 42 | 2 | 10| 84| O | 19| 2 |17 | 38
P |1,605| 34511,340( 131 | 38 | 2 |10 78| 0 | 19| 2 | 17| 39
25.4 x2438x 12192 1 5926 | R35780 FC16720702 T|4143(560.2| 24 u L |1,663| 343 | 1,344] 128 | 42 2 10 | 84 0 19 2 17 | 38
. P |1605) 345 11,340 131 | 38 | 2 |10 | 78| 0 | 19| 2 | 17 | 39
25.4 x2438x 12192 1 5926 | R3s582 FC16720801 T]4005]| 5654 28 u L {1,754 336 |1371|123| 38 | 2 |10 | 83| 0 | 20| 2 | 18| 37
P 11676] 343 |1,354) 117 | 33 | 2 (10| 8 | 0o | 20| 2 | 18| 36
25.4 x2438x 12192 1 5926 | R35782 FC16720802 T]4005]| 5654 28 u L [1,754] 336 |1371] 123 | 38 | 2 |10 | 83| 0O |20 | 2 | 18| 37
P [1,676] 343 |1,354] 117 | 33 2 10 | 82 0 20 2 18 | 36
25.4 x2438x 12192 1 5926 | R35782 FC16720003 T|4005]| 8654 28 u L [1,754[ 336 |1371| 123 38 | 2 10| 83| 0 | 20| 2 | 18 | &7
P |1676] 343 |1,364| 117 | 33 | 2 | 10| 82| 0 |2 | 2 | 18| 36
25.4 x2438x% 12192 1 5926 | R35780 FC16721001 T | 4107|6625 26 u L |1,663 343 |1,344( 128 42 | 2 | 10| 84| O | 19| 2 | 17 | 38
P |1,605] 345 |1,340( 131 | 38 2 10| 78 0 19 2 17 | 39
25.4 x2438x 12192 1 5,926 | R35780 FC16721002 Tl4107| 5625 26 u L 1,663 343 [1,344) 128 | 42 | 2 | 10| 84| O | 19| 2 | 17| 38
P|1,605] 345 11340/ 131 | 38 | 2 [ 10| 78| O |19 ] 2 | 17| 39
* Position — T:Top, M:Middle, B:Bottom
* Tenslle test — Direction: Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0,2% off-set),5 (0.5% underload), U {(Upper yield point), L (Lower yield point)
N [* Division - P:Product analysis, L:Ladle analysis
0
T
E
* The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued In accordance with EN 10204 Type 3.1
Sigrature
719 HES ZiAle] 22} AIE 0l BHE U FYIIC) S. & g
WE HEREBY CERTFY THAT THE MATERIAL HAS BEEN MADE AND TESTED N AOCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS - -
Chief Of Qualiy Assurance Team

* B AAIEYAME HEQ HARAMMAMY SY EeHE9H S MEYUG, SNEMY WSS SUHE DAL M SeI6Ha & AFUCH(http://sm hyundai—steel.com/cs/cm/login. Jsp)
* This Mill Test Certificate (s a copy that has been printed from criginal electronic document(with digital signing).

You are able to check an original electronic document at :q::am_m_nmg s customer uc_.nm_ﬁ http://sm.hyundai—steel.com/cs/cm/login.Jsp) * QRcode scanner App | 'QReal’

* [AIBY FOUAIE) B HAISHMO YIIE 72 o AIBAl MB&Y X Q8 BN wWas = Agud,
* Sm::cz for Use] Damage on products and safety problems may arise if used other than to the spec stated in this Mill Test Certification.




